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UNITED KINGDOM

www.kiwa.de

Project: =

Factory: -

Date of order: 04 January 2017

Test request: Determination of gas transmission rate according to 1ISO 15105-1 (10.2007) on jointed
and unjointed samples with test gases CH, and CO,

Material: Composite sheet membrane with nonwoven (white) to one and a coating (blue) to the

other side
3 Newton Hydrobond GB

Number of samples: -
Sampling: by customer
Sample delivery date: 25 January 2017

Test duration: 25 January 2017 - 20 March 2017
Greven, 07 January 2020
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& Test results apply exclusively to the specimen submitted. Without written permission of the testing laboratory it is not allowed to
& _publish parts of the report. 12

Geschaftsfihrer: Prof Dr Roland I luttl
Amtsgericht Hamburg, HRB 130568 St Nr: 46/736/03268



Test ReportNo. 1.1/ 19336 /0033.0.1.1-2017e

Summary of results

kiwa

Date / Ref. : 07 January 2020 mk

Order by : Newton Waterproofing Systems, Newton House, 17-19 Sovereign Way, Kent, TN9 1RH, UNITED
KINGDOM

Material : Composite sheet membrane with nonwoven (white) to one and a coating (blue) to the other side

Newton Hydrobond GB

Test Standard Unit Result

Determination of gas transmission rate* (SO 15105-1 10.2007

Test gas: Methane (CHg)

Thickness (single layer)* mm 2,04

Gas permeability at 23 °C /0 % r.H. cm?®/(m3with 3.4m > 200000
joint)-d-bar)

Gas permeability at 23 °C /0 % r.H. ml/(m?(with 3.4m > 202650
joint)-d-atm)

Gas permeability at 23 °C /0 % r.H. cm?(m?-d-bar) 0,43

Gas permeability at 23 °C /0 % r.H. mi/(m?2-d-atm) 0,44

Determination of gas transmission rate* (ISO 15105-1 10.2007

Test gas: Methane (CO,)

Thickness (single layer)* mm 2,04

Gas permeability at 23 °C /0 % r.H. cm?(m?-d-bar) 1,94

Gas permeability at 23 °C /0 % r.H. mi/(m?-d-atm) 1,97

* The test was performed in an external laboratory.
Test gas exposed to the white side for all samples.

Test area for jointed samples 620 cm? with 21 cm joint.
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